
 
 
 
 
 
 
 
 

 
2021 Compliance Report 

 

 
 
 
Contact Info: 
 
Owner: 
Elgin Area Primary Water Supply System Board of Management 
c/o City of London, Regional Water Supply Division 
235 North Centre Road, Suite 200, London, ON N5X 4E7 
519-930-3505 
 
Operating Authority: 
Ontario Clean Water Agency 
P.O. Box 220, Port Stanley, ON N5L 1J4 
519-782-3101 
  



 
2021 Compliance Report EAPWSS Page 2 

Table of Contents 
 
Profile .................................................................................................................... 3 

Who We Are ...................................................................................................... 3 

What Is Important .............................................................................................. 4 
[...]
1 40,004 44,376 39,445 30,315 39,732 46,874 39,144 46,710 49,155 41,040 39,052 46,861 
2 41,288 39,269 50,601 43,712 44,833 45,881 49,444 46,825 53,000 50,855 41,402 45,157 
3 44,813 46,909 41,327 39,195 49,349 45,976 44,915 41,898 40,131 39,440 42,171 46,523 
4 42,204 39,863 34,981 47,933 40,411 43,959 44,279 47,449 48,633 51,817 47,040 48,178 
5 42,130 44,546 48,036 39,093 40,590 52,541 44,874 46,367 46,019 39,467 39,996 41,054 
6 40,337 39,740 39,356 35,537 40,012 51,932 49,652 55,293 43,964 38,585 44,870 47,480 
7 43,580 41,573 45,579 51,639 45,858 37,752 48,662 43,507 48,939 43,092 41,545 45,488 
8 41,424 43,565 40,523 43,317 45,183 48,780 39,641 46,488 48,722 47,180 40,023 44,686 
9 39,215 44,173 45,655 39,212 39,825 53,375 46,369 45,373 46,934 42,818 50,226 46,426 

10 44,210 39,740 40,722 41,780 44,371 49,516 40,471 46,550 33,444 46,795 38,604 47,194 
11 34,806 43,686 45,766 42,890 40,540 38,798 49,399 41,208 34,211 43,542 40,014 40,800 
12 48,556 43,642 44,567 38,675 47,532 55,629 38,628 43,700 33,442 43,802 43,479 41,717 
13 44,656 46,549 39,899 47,525 42,064 49,675 45,702 50,543 34,533 48,790 46,035 39,594 
14 39,363 39,227 45,778 39,045 47,979 43,990 45,212 43,973 33,457 43,809 40,363 46,670 
15 43,287 42,843 38,816 35,115 49,671 44,396 48,394 38,949 32,988 46,599 45,048 47,002 
16 36,275 48,921 42,536 47,279 39,598 47,784 41,518 19,128 36,045 49,407 42,903 48,658 
17 39,936 34,978 44,926 39,715 52,498 47,046 45,230 30,037 46,246 39,788 46,407 50,669 
18 39,926 46,961 40,419 49,642 56,212 45,619 42,679 52,069 41,317 47,085 43,160 45,742 
19 46,390 40,502 40,526 40,989 32,162 50,080 47,234 46,083 49,896 49,119 41,583 49,861 
20 39,127 40,549 46,675 44,257 43,196 48,368 47,778 47,740 46,612 43,693 41,221 51,959 
21 39,924 40,618 42,857 21,253 46,326 38,733 42,964 50,624 45,486 44,770 49,717 49,324 
22 47,188 46,503 41,827 34,468 57,048 42,928 52,478 42,938 46,287 43,580 38,552 50,885 
23 38,515 38,364 44,771 44,705 40,402 50,067 43,092 44,729 44,503 45,496 41,713 33,954 
24 44,692 49,255 41,610 41,672 58,505 40,949 45,550 49,728 43,744 43,577 34,800 47,944 
25 44,043 39,241 39,414 46,259 34,719 52,781 50,726 42,874 51,796 46,050 25,023 49,283 
26 38,800 39,403 46,461 43,177 39,586 38,815 41,452 44,707 38,120 44,660 46,633 39,972 
27 41,229 46,896 40,782 38,787 34,751 49,560 45,270 50,444 50,180 40,485 39,148 48,764 
28 41,675 39,338 45,237 49,888 41,432 41,823 56,493 46,055 40,994 28,820 42,157 43,289 
29 41,839  42,646 48,829 36,309 46,921 40,561 46,919 52,485 40,113 45,374 40,435 
30 41,443  40,777 39,150 45,566 47,192 45,576 43,319 45,010 48,431 38,110 45,559 
31 41,882  27,875  49,488  41,921 46,646  49,604  49,420 

Monthly 
Total 

1,292,759 1,191,228 1,310,391 1,245,051 1,365,747 1,397,740 1,405,308 1,388,872 1,306,293 1,372,308 1,256,368 1,420,551 



Day January 
(m3) 

February 
(m3) 

March  
(m3) 

April  
(m3) 

May  
(m3) 

June  
(m3) 

July  
(m3) 

August 
(m3) 

September 
(m3) 

October 
(m3) 

November 
(m3) 

December 
(m3) 

Monthly 
Minimum 

34,806 34,978 27,875 21,253 32,162 37,752 38,628 19,128 32,988 28,820 25,023 33,954 

Monthly 
Maximum 

48,556 49,255 50,601 51,639 58,505 55,629 56,493 55,293 53,000 51,817 50,226 51,959 

Monthly 
Average 

41,702 42,544 42,271 41,502 44,056 46,591 45,333 44,802 43,543 44,268 41,879 45,824 

 

Annual Total (m3) 15,952,617 

Annual Minimum (m3) 19,128 

Annual Maximum (m3) 58,505 

Annual Average (m3) 43,693 

 

Note: (i) As per the water system’s current Municipal Drinking Water Licence, the rated capacity of the Water Treatment Plant is 
91,000 m3/day. The maximum daily volume of treated water that flows from the treatment plant into the distribution system shall not 
exceed this value. 

  



4. Treated Water Instantaneous Peak Flow (L/s) 
Day January 

(L/s) 
February 

(L/s) 
March  
(L/s) 

April  
(L/s) 

May  
(L/s) 

June  
(L/s) 

July  
(L/s) 

August 
(L/s) 

September 
(L/s) 

October 
(L/s) 

November 
(L/s) 

December 
(L/s) 

1 484 638 463 837 652 866 852 852 864 853 463 866 
2 875 467 866 660 647 872 863 1,039 645 854 645 842 
3 865 646 877 466 862 870 861 629 637 826 647 853 
4 861 470 862 875 481 737 877 629 655 854 873 867 
5 643 631 873 463 477 646 864 625 643 626 491 828 
6 643 629 989 666 481 872 861 850 931 460 884 859 
7 638 631 664 870 651 653 869 857 627 850 489 877 
8 631 638 482 869 637 881 843 852 625 628 492 638 
9 459 642 854 464 624 858 861 843 859 619 880 646 

10 865 481 883 859 867 666 810 581 475 851 473 877 
11 658 713 884 868 864 635 874 625 472 628 872 645 
12 870 643 864 469 866 863 832 854 468 621 855 642 
13 863 874 472 867 650 859 863 853 493 636 860 470 
14 461 463 641 462 653 828 851 858 494 620 639 874 
15 641 640 624 857 875 626 860 847 469 628 868 869 
16 539 648 866 868 485 863 637 893 471 852 632 869 
17 465 648 655 468 870 841 737 892 853 638 864 865 
18 466 633 481 868 878 643 633 850 848 635 863 864 
19 870 473 481 641 861 860 859 858 861 637 624 863 
20 656 473 648 856 859 864 858 845 917 634 639 872 
21 472 474 643 856 870 866 862 873 647 632 860 865 
22 869 866 654 861 863 632 852 841 635 652 472 880 
23 854 474 649 852 640 861 829 866 860 646 632 487 
24 867 643 635 845 861 859 632 860 619 646 472 876 
25 664 467 463 624 478 863 859 843 856 865 638 862 
26 473 464 653 619 467 855 834 858 871 870 417 637 
27 864 881 640 459 484 877 854 846 867 636 465 651 
28 868 464 637 870 868 860 853 624 868 868 647 823 
29 623  640 990 485 882 637 628 859 850 654 875 
30 859  626 462 658 926 624 633 861 867 640 865 
31 632  870  657  625 862  862  883 



Day January 
(L/s) 

February 
(L/s) 

March  
(L/s) 

April  
(L/s) 

May  
(L/s) 

June  
(L/s) 

July  
(L/s) 

August 
(L/s) 

September 
(L/s) 

October 
(L/s) 

November 
(L/s) 

December 
(L/s) 

Monthly 
Minimum 

459 463 463 459 467 626 624 581 468 460 417 470 

Monthly 
Maximum 

875 881 989 990 878 926 877 1,039 931 870 884 883 

Monthly 
Average 

693 600 695 723 696 809 807 802 708 721 665 796 

 

Annual Minimum (L/s) 417 

Annual Maximum (L/s) 1,039 

Annual Average (L/s) 726 

 
Note: (i) As per the water system’s current Municipal Drinking Water Licence, the rated capacity of the Water Treatment Plant is 
91,000 m3/day. This converts to 1053 litres/second. The maximum daily volume of treated water that flows from the treatment plant 
into the distribution system shall not exceed this value. 

 



Appendix B – 2021 Annual Report 



 
 

Drinking-Water Systems Regulation O. Reg. 170/03 

Drinking Water Systems Regulations 
(PIBS 4435e01) February 2022 

Page 1 of 10 
 

 

 
 

Drinking-Water System Number:   210000871 
Drinking-Water System Name: Elgin Area Primary Water Supply 

System 
Drinking-Water System Owner: Elgin Area Primary Water Supply System 

Joint Board of Management  
Drinking-Water System Operating 
Authority: 

Ontario Clean Water Agency (OCWA) 

Drinking-Water System Category: Large Municipal Residential 
Period being reported: January 1, 2021 through December 31, 

2021 
 
 

Complete if your Category is Large 
Municipal Residential or Small 
Municipal Residential 
 
Does your Drinking-Water System 
serve more than 10,000 people?    
Yes [X]  No [  ] 
 
Is your annual report available to the 
public at no charge on a web site on the 
Internet?  
Yes [X]  No [  ] 
 
Location where Summary Report 
required under O. Reg. 170/03 Schedule 
22 will be available for inspection.  
 
Lake Huron and Elgin Area Water Supply 
Systems 
c/o Regional Water Supply Division 
235 North Centre Road, Suite 200  
London, ON N5X 4E7 
https://huronelginwater.ca/ 
 
Elgin Area Water Treatment Plant 
43665 Dexter Line, Union, ON 
N0L 2L0 
 
 
 

Complete for all other Categories. 
 
 
Number of Designated Facilities 
served: N/A 
 
 
Did you provide a copy of your annual 
report to all Designated Facilities you 
serve?  
Yes [  ]  No [  ] 
 
Number of Interested Authorities you 
report to: N/A 
 
Did you provide a copy of your annual 
report to all Interested Authorities you 
report to for each Designated Facility?  
Yes [  ]    No [  ] 
 
 

 
 

http://maps.google.ca/maps?f=q&source=s_q&hl=en&geocode=&q=235+north+centre+road+london&sll=49.891235,-97.15369&sspn=43.090146,78.837891&ie=UTF8&hq=&hnear=235+N+Centre+Rd,+London,+Middlesex+County,+Ontario&t=h&z=16
https://huronelginwater.ca/


 
 

Drinking-Water Systems Regulation O. Reg. 170/03 

Drinking Water Systems Regulations 
(PIBS 4435e01) February 2022 

Page 2 of 10 
 

 

 
List all Drinking-Water Systems (if any), which receive all of their drinking water 
from your system: 
 
Systems that receive their drinking water directly from the EAPWSS: 
 

Drinking Water System Name Drinking Water System 
Number 

City of London Distribution System 260004917 
St. Thomas Area Secondary Water Supply System 260078897 
Aylmer Area Secondary Water Supply System 260004722 
Port Burwell Area Secondary Water Supply System 260004735 
Central Elgin Distribution System 260004761 
St. Thomas Distribution System  260002187 

 
Systems that receive their drinking water indirectly from the EAPWSS: 

 
Drinking Water System Name Drinking Water System 

Number 
Aylmer Distribution System 260002136 
Malahide Distribution System 260004774 
Dutton Dunwich Distribution System 220002967 
Bayham Distribution System 260004748 
Southwold Distribution System 210001362 
Ontario Police College Distribution System 260002161 

 
Did you provide a copy of your annual report to all Drinking-Water System 
owners that are connected to you and to whom you provide all of its drinking 
water?  

Yes [X] No [  ] 
 

Indicate how you notified system users that your annual report is available, and is 
free of charge.  

[X] Public access/notice via the web      
[X] Public access/notice via Government Office 
[  ] Public access/notice via a newspaper    
[  ] Public access/notice via Public Request 
[  ] Public access/notice via a Public Library      
[  ] Public access/notice via other method ___________ 
 

 
 
 
 
 
 



 
 

Drinking-Water Systems Regulation O. Reg. 170/03 

Drinking Water Systems Regulations 
(PIBS 4435e01) February 2022 

Page 3 of 10 
 

 

 
 
Describe your Drinking-Water System 

 
The Elgin Area Primary Water Supply System employs pre-chlorination, screening, 
process pH adjustment (utilizing carbon dioxide), powder activated carbon addition 
(seasonally on an as-required basis), coagulation, flocculation, sedimentation, dual-
media filtration, UV disinfection, post-chlorination, final pH adjustment (utilizing sodium 
hydroxide) and fluoridation to treat raw water obtained from Lake Erie. The WTP has a 
rated capacity of 91 ML/day (MLD).  Water is pumped from the plant through the 
primary transmission main (900mm diameter) to various communities enroute to the 
Elgin-Middlesex Terminal Reservoir located northeast of St. Thomas in the Municipality 
of Central Elgin. The drinking water system is monitored at various locations throughout 
the system via a Supervisory Control and Data Acquisition (SCADA) system. 
A Residuals Management Facility (RMF) provides equalization, clarification, sediment 
thickening and dechlorination. Thickened sediment is dewatered by centrifuges and the 
thickened sediment is sent to the landfill for final disposal. Clarified and dechlorinated 
liquid streams are discharged back to Lake Erie through the plant drain. 

 
List all water treatment chemicals used over this reporting period 
 
Carbon Dioxide 
Aluminum Sulphate 
Cationic Polymer  
Powder Activated Carbon  
Chlorine Gas  
Hydrofluosilicic Acid 
Sodium Hydroxide 
Dewatering Polymer (Residuals Management Facility) 
Sodium Bisulphite (Residuals Management Facility) 
 
Were any significant expenses incurred to?  

[X]  Install required equipment 
[X]  Repair required equipment 
[X]  Replace required equipment 
 

Please provide a brief description and a breakdown of monetary expenses 
incurred: 
 
Capital Projects:  

• Instrumentation replacements  
• Filter effluent flow meter (4) replacements 
• LED lighting upgrades 
• Filter #1 and #4 drain valve actuator replacements 
• Interior door replacements 
• Alum loading area safety shower installation 
• Powder Activated Carbon (PAC) room safety shower installation 



 
 

Drinking-Water Systems Regulation O. Reg. 170/03 

Drinking Water Systems Regulations 
(PIBS 4435e01) February 2022 

Page 4 of 10 
 

 

• Hand railing replacements 
• Heating, Ventilation, and Air Conditioning (HVAC) upgrade at the Low Lift 

Building 
• A-Pipeline condition assessment 
• Site security trailer installation 
• Service water piping replacements at the Low Lift Building 

 
Maintenance Projects:  

• Low lift pump #1 rebuild 
 
Provide details on the notices submitted in accordance with subsection 18(1) of 
the Safe Drinking-Water Act or section 16-4 of Schedule 16 of O.Reg.170/03 and 
reported to Spills Action Centre   

 
Incident 
Report 
Date 

Parameter Result Unit of 
Measure 

Corrective 
Action 

Corrective 
Action Date 

N/A 
 

N/A N/A N/A N/A N/A 

 
Microbiological testing done under the Schedule 10, 11 or 12 of Regulation 
170/03, during this reporting period. 
 

Location Number 
of 

Samples 

Range of  
E. coli Results  
(CFU/100 mL) 

(min #)-(max #) 
 

Range of Total 
Coliform 
Results 

(CFU/100 mL) 
(min #)-(max #) 

Range of HPC 
Results  

(CFU/100 mL) 
(min #)-(max #) 

Raw Water 104 (0)-(400) (0)-(28,000) (<10)-(>2,000) 
Treated 
Water (WTP) 

261 (0)-(0) (0)-(0) (0)-(>2,000) 

Distribution 
(EMPS Valve 
House)  

105 (0)-(0) (0)-(0) (0)-(90) 

Distribution 
(Fruitridge 
Surge 
Facility) 

52 (0)-(0) (0)-(0) (<10)-(10) 

 



 
 

Drinking-Water Systems Regulation O. Reg. 170/03 

Drinking Water Systems Regulations 
(PIBS 4435e01) February 2022 

Page 5 of 10 
 

 

 
 
Operational testing done under Schedule 7, 8 or 9 of Regulation 170/03 during the 
period covered by this Annual Report. 

 
Parameter Number of Grab 

Samples 
Range of Results 
(min #)-(max #) 

Treated Water Free Chlorine 
(mg/L) 

Continuous Monitoring (0.54)-(2.76) 

Treated Water Free Chlorine 
(mg/L) 

2127 (0.76)-(2.17) 

Treated Water Turbidity (NTU) Continuous Monitoring (0.011)-(2.00) 
Treated Water Turbidity (NTU) 2126 (0.016)-(2.22) 
Treated Water Fluoride (mg/L) Continuous Monitoring (0.12)-(2.00)* 
Treated Water Fluoride (mg/L) 749 (0.20)-(0.80) 
Filter #1 - Filtered Water 
Turbidity (NTU) 

Continuous Monitoring (0.015)-(0.292) 

Filter #2 - Filtered Water 
Turbidity (NTU) 

Continuous Monitoring (0.015)-(0.411) 

Filter #3 - Filtered Water 
Turbidity (NTU) 

Continuous Monitoring (0.015)-(0.420) 

Filter #4 - Filtered Water 
Turbidity (NTU) 

Continuous Monitoring (0.013)-(0.395) 

Combined Filtered Water 
Turbidity (NTU) 

2125 (0.015)-(0.483) 

 
NOTE:  *Fluoride spikes > 1.50 mg/L on treated water coincide with pump start-ups or 
pump changes.  Fluoride residual spikes > 1.50 mg/L did not exceed 5 minutes at any 
time in 2021, therefore not reportable (not an adverse result). 
  



 
 

Drinking-Water Systems Regulation O. Reg. 170/03 

Drinking Water Systems Regulations 
(PIBS 4435e01) February 2022 

Page 6 of 10 
 

 

Summary of Inorganic parameters tested during this reporting period 
(*All tests were conducted on treated water leaving the WTP unless otherwise noted) 

  
Parameter Sample Date Result Value Unit of 

Measure 
Exceedance 

Antimony Jan. 6, 2021 
Aug. 3, 2021 

Not Detected 
Not Detected 

mg/L 
mg/L 

NO 

Arsenic Jan. 6, 2021 
Aug. 3, 2021 

0.0003 
0.0003 

mg/L 
mg/L 

NO 

Barium Jan. 6, 2021 
Aug. 3, 2021 

0.0217 
0.0194 

mg/L 
mg/L 

NO 

Boron Jan. 6, 2021 
Aug. 3, 2021 

0.019 
0.023 

mg/L 
mg/L 

NO 

Cadmium Jan. 6, 2021 
Aug. 3, 2021 

0.000007 
0.000005 

mg/L 
mg/L 

NO 

Chromium Jan. 6, 2021 
Aug. 3, 2021 

0.00012 
0.00032 

mg/L 
mg/L 

NO 

Lead 
(EMPS Valve 
House) 

Jan. 6, 2021 
July 12, 2021 

0.00002 
0.00003 

mg/L 
mg/L 

NO 

Mercury Jan. 6, 2021 
Aug. 3, 2021 

Not Detected 
Not Detected 

mg/L 
mg/L 

NO 

Selenium Jan. 6, 2021 
Aug. 3, 2021 

0.00016 
0.00014 

mg/L 
mg/L 

NO 